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Batch inspection quality certificate for seamless steel cylinders
S-S Cylinder type: _WGII1279-70-17.2A
7% B & 2 product drawing No.: LD-QPL.TY-B-2019  (2021.11.11)
i ¥ 45 K Bottom structure: MR Ok e O OH IR OB
|35 Y 6] iF 4% S Manufacturing licence number: T52210K24-2026
#1]3% ¥ [ Manufacturing company: %%t eI A BR 22 5] Anhui Clean Energy Co.. Ltd.
": Pe 4t Batch No.: MB128 #1)3% 1 9] Manufacturing Date: _2023.10
7 SbR e S Standard: _GB/T 5099.1-2017
AR CA S 202 R, HSM_001 SFE 2005
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Number Thread Filling medium Qualified quantity
MB128003-MB128202 | P727.8 A 200

7E Remark: At & # S A% T B S This batch cylinders don’t contain following
number: 001 (F712EMEAEIRK) . 002 OKEMRHEE)

1 FEH AR IS Main technical data

ARTEES (MPa) | s KIEREE 1 (MPa) e
Nominal WP : Hydrostatic TP '
WFRAKER (L - SRR 7T (MPa) -
Nominal Volume Leakage TP '
A Y _"'7- ( L
Aﬁ'}ah ) mm) 279 BiHEEE (mm) 5.4
Nominal Diameter
2 E{EFEL Main Material
L K Type Y. WD Name B, Bk Type
. BRI A £} Cylinder Material | TC4% 8% E seamless steel tube 34CrMo4 $279%6.0 |

3 4RI EME 2 4 Cylinder Material Chemical Composition

JL % Element C Si Mn Cr Mo S P S+P Ni Cu
B 030 | 0.15 | 0.60 | 0.90 | 0.1
o R bR HE ol Rl e
e ~ ~ ~ | ~ | ~ | <0010 |<0.015 | <0.020 | <0.30 | <0.20
037 | 035 | 0.90 | 1.20 | 0.30
SRR A R
KPREE% | 937 | 0.26 | 0.73 | 1.04 | 0.20
Actual : . : 9419271 0002 | 0009 | 0011 | 0039|0030
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4 7121k fiE Mechanical Property
AL FR J7 A Heat Treatment Method

V% K Quenching + 7] ‘K Temper
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Inspection Tensile Strength Elongation Impact value o
Strength 180°
Item Rm (MPa) , A (%) akv (J/cm?)
Rea (MPa)
GigbrEAQL | >910,<1100 >770 >14 B/h>28 | P35 | e
S04 )
1027.6/1031 938.5/935.2 16.3/16.2 81 85 Acceptance
Actual Results

5 JE BT Bottom Anatomy
R RIBE. RO KBS, SRR A ERER.

THifL

6 /KRR A% Bursting Test

%= Serial No.:
HEfi 11 Shape of crevasse: ¥

A AR

AR & GB/T 5099.1-2017 trdEfER, & .

MB128 002 Ll [+ /) Bursting Pressure: 50.04 MPa

After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.

B BT (a5
Approved by Safety Supervise

¥ AT
/ 5'\"‘? ¥ N\
[ AN
LS “J% JJ?E-BEE dﬁzﬁ’r&
Anhui qap’\Energy Co Ltd
AN 1 1/ ] d ‘r {
I\.‘,k Ashs AN }”/

W,
-,

LSRN

Approved by:

3 "'i" (“\

T

20254 Jo A 12 H




